W Voxelab

leo o |

3D Printer User Manual
3DFTENHLEEA IR

Note: Each printer is tested before leaving factory. It is normal if there are some
residues in extruder or some tiny scratches on the build plate. It won't affect the
printing quality.

i S8 3D T AIE S TEnE

[} 0 _© 0 _6 06 0 © 8 06 0

V1.0.1-20220816



Content B&

Thank you for choosing Voxelab products. For your convenience, please read

the manual carefully before using and operating accordingly.
Voxelab team is always at your service; contact us at any time if you need

any assistance.

Official Website: www.voxelab3dp.com
(Get tutorials, software, firmware, printer maintenance and relevant

information)

Email: support@voxelab3dp.com
Hotline: 400 886 6023

After-sales Tel: 0579-82238189

RSHEIEREFHE R Voxelab 897 @ :

ATIEEFMERAF R, BREERZAFRDIEARBE, FHrERR

RPN RHITIRAE.

VoxelabH AR ZIEE N ERHRMRARS . AEAIRPEBEHH,

BEESUTRREAX SRR,
B3%5: support@voxelab3dp.com
MELHIE: 400 886 6023
E/5HIE: 0579-82238189

#-A

Scan the code to view
the latest operation tutorial.

BEERMBFHE

01

Notes
e

Product Introduction
REEN

Equipment Parameters
BRESH

Spare Parts

BB

Assembly Guide
4R 32 3DFTENAL

Operation Guide
{EFI3DITEDA

Start Printing
BIRFTED

Mainboard Information
FIRER

Printing Notice
HENEREW

Troubleshooting
IR



Notes {ERM4

Awn oo

13.
14.

Do not make any modifications to the printer. To avoid personal injury or property damage, please ensure your operation followed by the User Manual.
Dress properly. Do not wear loose clothing or jewelry. Keep your hair, clothing and gloves away from moving parts.

Do not directly touch the nozzle and build plate to avoid high-temperature burns.

Please ensure that the printer is away from combustible gases, liquids and dust. (The high temperature generated by equipment operation may react
with combustible gases, liquids, and airborne dust, thus causing fire.)

Do not place the printer in vibrating or other unstable environments as the shaking of the printer will affect the printing quality.

Children and untrained personnel are not allowed to operate the printer alone.

Please operate the printer in a well-ventilated environment. Some materials may emit odors during the printing process.

Do not manually move the extruder or build plate quickly during booting to avoid printer failure.

Do not use the printer for illegal activities.

. Do not use the printer to make any food storage products.
. Do not put the printed model into your mouth.
. Please keep the distance between the extruder and build plate for at least 50mm during filament loading/unloading. (Too-close distance may cause

nozzle clogging.)
Please maintain the printer regularly; clean it with a dry cloth to wipe off dust and foreign matter on the guide rails.
Please ensure that the power supply meets the required voltage before use.

& Watch out for the sharp edges and corners of the profile.

1. BEZETHTENBTEAREE. BREBREPRE, BRENBIASHENMFRE.

2. EERITENE, B2ZFHEM. FE. KERNSSZENEENDE.

3. EZEITEN TR EMERERIITENE S, BLEERSERE.

4. BENRBITENBEEGURESE, REARKENFES TEONETTENSEE TS SESSPNMNE. RIK. TIMESERESIEXR) .
5. BETEONBEERDRAZEMCARENKERN, TEONRNSFIMITENRS,

6. JLERRZEZNAREZ RIRERBITEIN.,

7. BEENFETERITEN, MAEMITEIREPTTREFERI,

8. BOEFIRS TEIMRRBHELAITEF S, BRITENEE,

9. BEVFBZITENEITIERLREERN,

10. B BZATENHIE R EET R,

1. BEITENRR A ORE .

12. FEFTENALETHHR 238458, AT ABEEMERSOMMMES (BEEUE, SuSEmELES) |,
13. BEEHLPITEN, BTFHEHTES, HEAREESHLHNEY.

14. ERBIRINRBEERFSEREE,

A\ msrnmgsn, Taze,

02



Product Introduction

REFEN

NoubdhwN =

. Material rack and spool holder ¥}Z2 R¥H1F
. Filament detector 24346388

. X-axis assembly X414

. X-axis limit switch X BRI FF £

. Print plate TENE &

. Y-axis tensioner Yifi3k %28

. Leveling nut 128

. Extruder assembly #5404

. X-axis tensioner Xtk &£ 28

. Display screen &/RE

. Z-axis driven screw rod Z#i 5 44T
. Z-axis synchronous belt Z#E £

. Z-axis drive screw rod Z#IKEI £ 4T

. X-axis stepper motor XA,

03

15. Z-axis stepper motor Zifi### il
16. Y-axis linear guide rail YA E4 S
17. Y-axis stepper motor Y # Bl
18. Power supply Bk



Equipment Parameters i8&£#
CoMedems  veelbAgulaD

Build Volume | BELR~F 235*235*250 mm

Extruder quantity | 3L &

Nozzle diameter | IRIEE R Standard 0.4mm, optional 0.6mm | #x)#0.4 mm, ©Ji£0.6mm

Filament | $TEN#1%+ $1.75 mm PLA, PETG, TPU95A, ABS, HIPS

Connectivity| ITEDA T Memory card offline printing or online printing | & -RBIH3T ENSELALITED

Power specification | EiEMAZ Input | #A\: AC100-120V~6.8A; 200-240V~3.4A Output|#it: DC 24V~14.6A 350W

Hotbed temperature | AR E <110°C

Power loss recovery | BfE3454T Yes | X¥F

Supported operating system | EBRNiZ{E RSt windows 7/10 / Mac 0S

04



Spare Parts Z&#iE

Printer base *1

Gantry Frame *1
JEEELR T

N Display screen *1
yANE S

ERE

i

Material rack *1

ey

Extruder cover

Bk
Metal scraper *1
ERFIIM

)

P\) Material pipe and
2\ nut *1
G° HRERE RS

&

Filament sensor Power cable *1

Needle *1
BE

module S *
HEERBSR RSN
Hexagon socket button Hexagon socket button (@, M4 T-nuts *2
head screws M5x12 *2 head screws M4x6 *2 ‘-‘/ M4 TEURE*
MR ETELIBETMEX12 *2 M7 T SLBETMAX6 *2 % "
. Wrenches and
S - °
S Diagonal pliers *1 ) screwdrivers Glue stick %
AN / RENBLT) Bk %

M3x5 hexagon socket
countersunk head screws *2
M3x55Tk 7N A IRET*2

05

Extruder assembly
I SLZR 1

Filament *1

AT

Storage card and card reader*1
FERRIERE

Hexagon socket head spring
washer combination screws
M5x45 *5

A B Sk B AH S 425
M5x45 *5

M3x6 hexagon socket button
head screws *4
M3x6 A7 B SLiRET*4



Install the gantry
RERITR

Printer base *1
JEEEA

Gantry Frame *1
yARESY

Hexagon socket head spring
washer combination screws
M5x45 *4

WA B SR R E S IRET

M5x45 *4

The installation video can be found on the Voxelab YouTube channel.

e S— i
=TT L T

M M5x45 M

Step: Lift the X-axis assembly at least 15cm to the position as shown above, and then
fix the gantry on the base assembly with four M5x45 combination screws.

SB: BEEEXHAR EARDF15cm, BRIBIMSX4SASIREGRIIRHREREENE L,
06



Install the display screen
REDTR

Please connect the display screen cable to
the screen first, and then fix the display
screen on the machine base with two
M5X12 screws.

BRBERRAS BFRIERTE, BEMAE
M5X1 289248 B/ R & E LR AR

Hexagon socket button
head screws M5x12 *2
P7NF R KIRETM5XT 2 *2

Display screen *1
ERE

07



3

@

Install the spool holder

TR

2

Material rack *1
e

Material pipe and nut *1
BRERARES "1

Hexagon socket button
head screws M4x6 *2

PI7NF T E SKIRETMAX6 *2

M4 T-nuts *2
M4 TRUZE *2

Install it on the left

FRETMEMNRLE % 7| M4x6
$ | B
M4 T-nut
M4 TRIZ

Install it with the M4 hex wrench in the tool kit
ERIABEMANARFRE

Step: Install the material pipe and nut on the rack, and fix the assembled rack on
the top profile with two M4x6 screws and two T-nuts.

SE: BREGRNRESRETERE L, B2HIMAXCIRET R 2 TR IR BG4 5 17 VR 52 E EFE REREAM L.

08



4

Install the extruder
L &R

09

Step 1: Take out the extruder assembly and
two M3x5 countersunk screws from the
carton; Fix the extruder assembly with the
M3 hex wrench.

SBR1. NEEPEHELAMN, IR2E M3x5
TKIRET; AMIANARFEBELAHEE.,

Step 2: Take out the extruder cover, place
and fasten it on the extruder, align the holes,
and install the cover with two M3x6 round
head screws. (Note: whether the cover is
installed or not will not affect the use.)

SE2. EHEINE, FEMERLE, FHE

Iz, ER2HM3x6ELiRY RAIFINE
(GE: S ERBREFFAZIER)



Install the filament sensor
RRLPERRR

Step 1: Take out two M3x6 screws from the accessory bag. SE1. REME SR NFEEM3x6
Step 2: Take out the filament sensor assembly from the tool kit. ST B T AP LR E AN

Step 3: Pass the two screws through the sensor module mounting holes and then #$13. AM3AHBIRFEMBUR L FIT G RREFEHR
assemble them in place with a M3 hex wrench. REIERERIML

Step 4: Connect the cable. SBA. RPN %

10



Adjust the synchronous belt

FATRLE

© © © © © © ©

11

Note: It is necessary to manually rotate the
X-axis and Y-axis tensioners to the appropriate
tightness.

A and B nut position reference: The reference
standard is feeling a little tension when
pressing the synchronous belt gently by hand
A synchronous belt too loose or too tight will
affect the printing effect, while too tight
synchronous belt may break.

Slide the extruder left and right, check whether
the extruder can touch the X-axis limit sensor,
and check the synchronous belt tension; It is
appropriate when the extruder can touch the
X-axis limit sensor, and the synchronous belt
tension is suitable.

ER: BFEMEX YHIKERERISTENNEE,
ASBRENESE: DFERERSFTE—RKNIN
SEITHE,

EHSFIN. TEYISFMITORR, TETESE
BRE) & B U

EABHEL, REGELES I ARRIE X R %
BiE, HEBERSHKRERE, MBSLTTRARIEIEIX
WIRMIEREE, BETRREEGHE.



Wire connection

IREERE

Z-axis motor interface

Z-axis motor wire

ZH B

1. Connect the wires with the yellow label silkscreened "Z"
on the 6-pin (4-wire) port to the Z-axis motor respectively.

1. 868 (4%) WO LHHEEBIRELE "Z2" &S5
5z EE.

Extruder cable

X-axis sensor cable

X&KL

X-axis motor wire /

XHEBHLL

2. Connect the wires with the yellow label silkscreened "X" on
the 6-pin (4-wire) port to the X-axis motor.

3. Connect the wires with the yellow label silkscreened "X" on
the 3-pin (2-wire) port to the X-axis sensor.

2. 568t (4%) WO LHARBRTLE "X NESXHBNEE.
3. 838 (2%) WO LHFARBRELE "X NESXHERREER,

4. Plug in the extruder cable.
4. ff EBESLHES

12

D

Attention

- Damage might occur if the
voltage is set incorrectly. Please
select the correct input voltage to
match your local power supply
(115/230V).

- Connect the power cable and turn
the power switch to the | position
to turn on the equipment.

- Do not disconnect the connection
cable while the printer is powered
on.

AR

- MRBEREARER, TJHERIE
BRIF, EFERNMABEMULESR
BIAHBERTR (115/230V) ,

- EEERERAFIGRIRI R EIRSED
T FHL,

- HYEBEN, BAMFERL.



Filament detection
adapter cable

LR L
Filament detection cable Y-axis limit switch & " Y-axis motor wire
pl -
P VHIRALFF % RS
5. Connect the filament detection cable 6. Connect the wires with the yellow label silkscreened "Y" on the 6-pin (4-wire) port to the Y-axis motor.
to the filament detection module. 7. Connect the wires with the yellow label silkscreened "Y" on the 3-pin (2-wire) port to the Y-axis sensor.
5. B LRGN 4 5 LG NRPUER 6. ¥6%t (4%) IO LHBHEBIRELE "Y" NESYRBHIESE,

78835 (2%) WO LHEESRSLE "Y' NESYREREEE.

13



Leveling

BT

Home
7@ 25/0°C A 26/0°C
= »)/
& %
Print Control
Setting Info
® Voxelab
BR
T oasiee B 2600c
= y
& .
16 -]

¥ Voxelab

Control

-'I[f 25/0°C A 26/0°C
Axis Move >
Disable Stepper ()
Auto Home >
Auto-leveling >
Z-offset >
1/2 > < Back
=
W oasoec B, 260
f:d: 2] >
ELZEL [ @)
SR >
B >
ZH >
1/2 > iEE

->

>

The leveling operation video can be found on the Voxelab YouTube channel.
EWRME “Voxelab3diTED" B, BERFATHAM.

Auto-leveling

A 26/0°C

-'IK 25/0°C

Detecting...

0100010,
10 (9) (@) (2) (5)

11 012 113114 115

< Back

BHAT

A 260

W 2s/0°c

EERNBFP...

OO
PIOI010]0

11 012 113114115
20) (19) (18) (17) (1&

21122123 124125

< 1EE

14

Auto-leveling

A 26/0°C

-.IB: 25/0°C

The automatic leveling
is complete!

OGO
WOOOE
DIOICIOID,
@OEO®
OE@®E

< Back

BaHAT

B 2sr0c

W 2s/0°c

BB e

OOOOE
WOOOE
WEOOE
DIOIOIOID
@E@E®E®

< &R

Click the [Control].

Click the [Auto-leveling].

Wait for the extruder and platform to heat

up and then it will start the automatic

leveling operation. Do not do anything during
leveling.

. Wait for the "The automatic leveling is complete!"
prompt and exit the automatic leveling function.

wn =

N

1. REEFIEE
2. REEHMFTEEE
3. ERFELFRMBEFIEEMNET BRIE

P REMAET R
4. SHRMRT/EREBMEFNE

A

Note: The interfaces are for
reference only, and the actual
Ul shall prevail.

AR RERESE, IRV
A,



Z-offset
ZH4ME

Generally, users only need to perform automatic leveling and Z-axis calibration before
starting printing, and manual leveling is not required if there is no abnormality.

RPAITENRT—RAFTHITEMETENz BRE, EERELHTHTFNRTE,

control Z-offset = ZHiMz
oo B s W oasioee B 26r00c Wpoasee B senoc Wi s B 2600
Axis Move > pi:te2) >
Disable Stepper [ @) ESGL=tN [ @)
~ 00.00 v ~ 00.00 v
Auto Home > EIZ >
Auto-leveling > BT >
¢ "4
Z-offset > %-' ZHAME > %-'
1/2 > < Back < Back 1/2 2 < iEE < iEE
1. Click the [Z-offset] in the control interface. 1. ERFHRE P REZHIMEINRE,
2. Place a piece of A4 paper under the nozzle, click the [ L] key on the screen to 2 B—KAMEBFHE TS ERELAH | @55 EESSEITS, EEEE
make the nozzle close to the platform slowly, until obvious resistance is felt - \ - s s
when sliding the A4 paper back and forth between the nozzle and the platform, SFAZEAEREIEHRZEETEN N RERERT 2N

and then click the [Back] key to complete the Z-offset.

15



Preheat
Sk

Home
‘@ 25/0°C A 26/0°C
= o/
& LN
Print Control
Setting Info
¥ Voxelab
BR

W 25/0°c B 2s0¢

=z 8
a X
$TED =5
"E (7.9
® Voxelab

Control

-.IE 25/0°C & 26/0°C

Preheat PLA

Preheat ABS

Load >
Unload >
Cool Down

< 2/2 < Back

=4l

W 2sr0c A 2600

PLAFR#
ABSHIH
i >
B >
—HRi
< 2/2 < BE

16

Note: The interfaces are for reference only,
and the actual Ul shall prevail.

ER: RERMEESE, IIRUAUINE,

Note: If the temperature needs to be adjusted due to
printing materials or other reasons, please click the
[Control] - [Preheat PLA/ABS] to adjust the parameters.

ER: HETMASEMREZERREE, UMEREER
[#2%0] - [PLA/ABSTIH#VRE ] BESH,



m Load the filament
=8

Hang the filament on the filament spool holder, pass the filament through the filament
detector, press the handle of the extruder, and push the filament into the bottom of the
extruder to finish loading.

BEMBERELNEE, BLNFILMONEE, RERMEF, BLRHENBL R TR

17



Start printing
BIRFTED

1. Please ensure that the printer has been leveled before printing;

2. Please ensure that the filament is installed correctly and is not knotted or stuck before printing;

3. Please clean the extruder before printing (There may be a small amount of filaments left in the

extruder. Please load the filament for a while to extrude all the melted filament printed last time.);
4. Do not leave the printer unattended for a long time during operation.

1 A TENFHARTIERRITEMN EE TRIBTE;

2 FTENFHARTBRREM RRIER, RETEHARE;

3 fTENFHARTE R Bk NIVEM B TS (BANJRRBOEREM, EHL—RNE, BELEITONEMESEFE) ;
4. RAVERNBEAETHOER TEH3DT N,

L J

Decompress the slicing software installation package in the TF card and Insert the TF card, click the [Print], and select the file to print.
install it on your computer. HATFE - REHTEN].

Open the software, import the stl file for slicing, and then save the sliced

file to the TF card.

BTFRONTFRERES, REDEKLE,

ARG, SAsUIXE#TI R, BIRBEHXEHEFEATFR.

18



Home
‘@’ 25/0°C & 26/0°C
=z y
P § “
Print Control
Setting Info
¥ Voxelab
BR
W oasoee B, 2e/0c
P y
& )
160 =5
ieE 'R
#® Voxelab

Print File

T@ 25/0°C B 20
Model_o01

Voxelab-Testmodel

Voxelab-Testmodel-120x120x30...

Test model

20200715

< > < Back
SR

T osioee B ses0ec

Model_001

Voxelab-Testmodel

Voxelab-Testmodel-120x120x30..

Test model

20200715

< > < EE

Printing

., 50/50°C

-'@: 220/220°C
@ 100% zr
Z7 om

Model_001

03:30 01:00
Printing Time Remain Time

|a » o

Stop Start Tune

® Voxelab

Bty

"@: 220/220°C 50/50°C

D 100% FARL

Model_001

03:30 01:00
FTENEYiE) Risx3iE

| > O

f=1E Frog wE

¥ Voxelab

19

After the model is printed, if the platform
temperature is still high, please wait until the
platform cools down before removing the
platform plate, so as to prevent high
temperature burns. The model can be
removed by bending the platform plate.

RENTEIRME, FEERERE, BEHTFERE
EBBRFAR, UNSERRMH, BREETIEF
BIREERBIR,



Unload the filament

B#

Unload

t@ 25/0°C & 26/0°C

Press the extruder pressing plate,
sgueeze the filament downwards,
and then quickly pull it out from
the extruder

< Back

After the model is printed, if the
filament needs to be replaced, the
filament shall be withdrawn first.
Observe whether the preset extruder
temperature (235°C) is reached
when clicking to enter the filament
unloading. When the preset
temperature is reached, press down
the filament feeding handle, squeeze
the filament downwards for a small
amount by hand, and then quickly
pull it out. Pay attention to cleaning
the residual filament in the nozzle.

20

Note: The interfaces are for reference only, and the actual Ul shall prevail.
AR RERESE, TRV,

¥

-'@ 25/0°C A 26/0°C

WAL, RIEWSLER, (T ERITOERE, SEEERLY,
PSSR RIS EAEHATIRL, TER T B LN
MBI LR FAITIGRE (235°C)
ABGE N BR TR EE
BE, BEBLEBTHE—I&
EEmE, REEEEREN
“p,

< i&E



Manual leveling
XFFHAFIREA

Control Z-offset
W5 25/0°C A, sr0c Wi 2500 A 2sr0c
Axis Move >
Disable Stepper c
) ~ 00.00 v
Auto Home >
Auto-leveling >
2
Z-offset > %-
/2 > < Back < Back
) ZiiheR
Wi 25/0°C A, 26r0c Wi 25000 A, 26r00c
g >
BTN [ @)
- A 0000 v
EZE >
B#iEE >
2
Zah > a*€
1/2 > < iEE < ER

-

Note: The interfaces are for reference only, and the actual Ul shall prevail.
ER RERMSE, IRV,

Control

Wy s A 2si0C
Axis Move >
Disable Stepper c
Auto Home >
Auto-leveling >
Z-offset >
1/2 > < Back
25
W oasioec B 2600
fi:2:2] >
ES LT [ @)
EE >
BaEF >
ZihiE >
1/2 > < B[

21

Manual leveling method:

1. Click to restore factory settings (if it has been used,
this step is not required for the first unpacking).

2. Click the [Z-offset], and then reset the value to zero.
3. Prepare a piece of A4 paper and put it on the
platform. Click the [ ] to control the nozzle to move
down until the nozzle is close to the platform. Slide the
A4 paper until obvious resistance is felt and the A4
paper is not broken, and that is the appropriate
distance between the nozzle and the platform.

4. Click the [Back] and then click to turn off the motor,
and manually move the extruder and printing platform
to manually level the platform.

FERETE:
1L RERELHRE (FEEA, YIRFEEFRSE) .

N

REZHEME, TEBEEREZHIMRES,

CEE—RKAMEREFSE E, /RE | BHEEQ TEHERE
BETFA, BESTFENEBEEENARRIZBESENHF
RREAAHE A,

- REREEBREXASEN, FHBNBELITNFANFES

HITFHEE.

w

N



Leveling

. When the nozzle is above the leveling nut, rotate the nut and adjust the distance between the nozzle and the
printing platform to about 0.1mm (the thickness of a piece of A4 paper);

. Use a piece of A4 paper to assist leveling, so that the nozzle can just scratch the A4 paper but not break it.
Adjust the four leveling nuts at the bottom in turn, and keep adjusting until you can feel the slight resistance
from the nozzle when pulling the A4 paper;

CHREERATIZEE FAE, EEREE, FETTOYE, £IEEELRIMmM, MFLFUEESRES (—KAMENEE) ;

L AIRAMRIEBNIAT, EERERITFAETEAAE LT ENIREARSHIBEANR . KRR MNAFIZZHEAT, REHFERERR
EAALRET AR B SR B BRIBHEHREES;

HFEEDEEREEEE, NELEUES FRSREI-2R,

Note: If the nozzle still can not touch the platform by rotating the leveling

nuts, this may be due to the Z-axis limit sensor position being
installed too high; please adjust it appropriately.

-

N

N =

w

R MEERATRSTAEREMEETE, KTERHTIRRIER
BUBRENE, BELAE. ‘ o

It is suggested that the center
. . position be checked after

. adjusting the upper 4 positions.
. . ANEE FHUERERE,
UEYEFPMIERERE.

Y

The nozzle is too far away from the
platform, causing the printed model
unable to adhere to the platform.

BEBFEXNE, BMITEMIETE L.

YA

The nozzle is too close to the platform,
leading to insufficient will be easily
damaged and clogged. The platform
may be scratched.

BEBEFANE, SMFHAE, BE
BHRR, EMEL, BHITNTEE.

The distance between the nozzle and
the platform is appropriate, extruding
the right amount of filaments, and
evenly adhering to the platform.

EMITHAHEIS, NFEEFa L.



Firmware upgrade
Bl E

Get the firmware files: Enter the official website <www.voxelab3dp.com> and download them at <Download Center>.
BT & S REFHE support@voxelab3dp.com /58i%: 0579-82238189

Method 1:

1. Insert the TF card into the card reader.

2. Insert the card reader into the USB port of the computer.

3. Create a new folder named firmware in the TF card.

4. Open the firmware folder and put in the downloaded xx. bin file.

5. Insert the TF card into the TF card slot of the machine.

6. Restart the machine

7. After the interface prompts the completion of the update, pull out the TF card.

Note: the original firmware folder should be deleted when the TF card is used to print models again after the update is finished.

FiE:

1 BTFRIEBAE R

2. KR RES R BANUSBIEENO

3. FETFR IR E Afirmwarefy 3043

4. FTFfirmwareX 43, A B TEHEIxXx.bin3 4

5. BTFRIBABRMHNTFRIED

6. ERHLER

7. SRR NEN T AERETFR

ER: RIAEBERERTF-RIT SR 48 R Sefirmware ST S iR

23



Mainboard Information

FRIER

X-axis motor and Y-axis motor and
limit sensor limit sensor Z-axis motor wire
X AL R PR A5 Rk 28 VIR IRMIIERREE  ZHEB%

TF card slot

TFR1E
Extruder cable
BESLHES:
USB
USB

Mainboard cooling fan
E2

3 3 Screen cable
- FREH%

Mainboard power cable Hotbed power supply  Hotbed thermistor
ERBIEL FERME  ARAEERIE

24



Mainboard Information

FRIER

— Extruder cooling fan
—-— ARG

+ -

- S %
MOTOR N LEVEL FAN-C

Model cooling fan "
REIXE

2022-6-30

Proximity sensor

FFP0261 _Extruder _Board_U1.0.1

. R RRES
SE —
& 5 Extruder motor
Heating pipe — f FrHB
@ — ]

kg

25



Printing Notice
FTEERSEIN

—-

A woN

o

7.

—_

vk wnN

o

7.

8.

. Please apply glue to the PEI platform properly, so as not to affect the printing effect. After printing, please do not

remove the model with a scraper to avoid damage to the platform.

. Please do not pick up the build plate immediately after printing to prevent high temperature burns.

Please keep a proper distance between the extruder and the PEI platform to avoid wear.

. Itis not recommended to print ABS filament in an extremely low temperature environment, as the printed model is

easy to detach from the build plate.

. Please pay attention to whether the adhesion of the first layer is normal when printing; If not, please re-level.
. If there is an error in the Z-axis height dimension, please perform Z-axis compensation.

The recommended printing environment temperature is 18-30°C. Too high or too low ambient temperature will affect
the printing quality.

Keep the guide rail and its surrounding environment clean. Dust entering the guide rail will increase the wear,
vibration and noise of the guide rail.

- PEFFEMIRTNEHIREKBIK, URRIMTENRR. TG, BNRFIIRRE, URERTERM.

TENRASE, BAMSRITONFS, HESERS.

Bk SPEIFEMRERITAENIEE, UREMER,
FEWEREIEOIREITENABSHR, BEBZNFEHE.
TENETRE—BNNINRTES, EAERE, BEMETE
BZHBERTARE, BUNZHETEEMS,
BRIETERRRER18-30°C, IRIIBNHRERE, BITMITNRSE
RESWREBEXRRNEE, REFASNSEMSNNER, RHFMES,

26



Troubleshooting

@ iR

Q:What if the model warps or is unable to stick to the build plate?
HEBRER, MAEITHFEEERAN?

A: 1. The platform temperature is too low. Please increase the platform
temperature;

. The filament itself fails to stick to the platform (it is recommended to
apply glue to enhance the adhesion);

. The distance between the platform and the nozzle is too large or the
platform is not leveled. Please level it again.

CFRBRERENKR, BNSFERRE;

2. MRAREARMFE GRBUREKIRK, 1Z8MKTA) ;

3. FEEBEEE AKX, FARAT, BEMATE.

N

w

—

Q: What if the accuracy of model is not good?
REITHRIAREAN?

A: Please confirm whether the synchronous belt is too loose or too tight, and
adjust it to a proper state.
NS HRERENIKRE, BEISERTS.

Q: What if the screen turns black?
BRAERAREAN?
A: 1. Check whether the screen harness is loose, inserted backwards, not
inserted in place or tilted in the wrong place, and re-plug it;
2. Reinstall the firmware to see if it can be recovered. If not, please contact
our after-sales personnel.
1LREREAREING . BR. REINRMREN, EHER—T;
2. BEEN, 2EEIRE, EREEEBRRAZS.

Q: what if the build plate cannot be heated?
RRERTTEMR

A: Please check whether the temperature display is abnormal; If so, the
thermistor is damaged and needs to be replaced; If the temperature
display is normal but it still can not be heated, the heating plate wires are
damaged and need to be replaced.
EHRRERREARE, EREVNAKBERIE, SEERAHBNE, BEEERIE
BEARM#A, MBPRERE, FEE,

27

: What if the nozzle cannot be heated?

BREARIR.

: 1. Please check whether the temperature display is abnormal; if so, the

thermistor is damaged and needs to be replaced;

2. If the temperature display is normal but it still can not be heated, the
heating pipe cable is damaged and needs to be replaced.

1L EERERRRERE, ERENASEHEARIN, SEERABMNE;

2. BERREERNSR, MABELRK, FTEE,

: What if the axis cannot move?

WEEEH,

: 1. Check whether the motor harness is plugged in properly;

2. Contact us by email.

Email: support@voxelab3dp.com
1. REBNAREEEYT,

2. BERRAZSF .

: What if the files are garbled and cannot be read?

XHEBET, ERAT?

: Repair the model before slicing.

T RAEEEEE,

: What if knocking and noise keep occuring when homing?

CE—E#&ESR , FRATER, BREFE.

: 1. Confirm whether there is a problem with the homing sensor and whether

itis collided;

2. Check whether the line is abnormal, and manually press the sensor to
see if it stops;

3. Contact us by email.

Email: support@voxelab3dp.com

1L HAEZERBEESFOE, SEFUERERRE,;

2. NELERERE, FIHREERBEFRGEL;

3. RERAXS.



Troubleshooting
12

@

Q: Unable to resume printing after power failure?
WrEB LTI RE AR BE(ERD .

A: It might because different TF cards are used before and after the power
failure. Please make sure to use the same TF card before and after the
power failure. The TF card shall not be replaced before and after the power
failure.

KR ATEERNTFRAR, BRSHBIERE—TFR.
W RIETFR RS ER,

Q: Too much filament oozing?
RANTEIR #4778,

A: 1. Reduce the printing temperature by 5~10°C;

2. Increase the traveling speed, or increase the retraction length and speed.

1. EZHIREITENRES-10°C;
2. BYRASEERE, IERARMEEUREME.,

Q: What if offset occurs on the printed model?
ERSTENMRIE R AIN?
A: 1. Confirm the tension of the synchronous belt and check whether the
synchronous belt is installed incorrectly;
2. Re-slice the model;
3. Reduce the printing speed;
4. Confirm whether the operating environment temperature exceeds the
maximum environment temperature of the machine of 30°C.
LHBARSHEKREN, EERSHTRERERER;
2 HTEER B R
3. BRARFTENRE;
A MR ERRREERTRINSBIRERSEE30C,

28

: Printer gets broken at the time of turning it on?

HABEBIIRIRT .

It might be caused by dialing to the wrong voltage. Please check whether

the voltage is dialed correctly.
FXEFRBALER, REBERTRIERNBEE,

:No filament coming out during printing?

REGTEHRARLLT,

: 1. Shorten the retraction length to avoid any abrasion;

2. Check whether the nozzle is clogged. Use a needle to clean it if necessary;
3. Confirm whether the filament feeding roller is stuck; if so, please clean it up.
1. BYEEEHE, EHEIKESER,

2. HINBSLR R IEE, BRESERBHEE;

3. WINELREARERE, BEREBEETE.



How to disassemble the nozzle assembly
AN 4R EN LR B 4R 14

1. Unplug the heating pipe and thermistor terminals.
2. Remove one M3x2.5 set screw and two M2x14 socket head cap screws.
3. Pull out the hot end downward.

1 R INAEF ARG ERER T,

2. FFT—FIM3x2. 52 B IRET MAMM2x 1 40 RN A IRET .
3. TR SRR

S

Extruder coolingfan @

Model cooling fan = &% 3 g BUANES &
N )= B -
REIXE H . Proximity sensor
3 —gr RS M3 set screw
5 w M3ZEIRE]

o | . Extruder motor
Heating pipe s _‘—> S AL

mARE

LS ]
TV3H
S

M2 socket head cap screw
M2 AR IRET

29



How to replace the extruder sensor
U {o] 58 R 05 SLAE Rk 28 Step 1

M3x6 screw

M3x6 12T

M3x18 screw
o« M3x18 24T

M3x14 screw

M3x14 42T

1. Remove the two M3x6 flat round head screws on the extruder cover with
the supplied M3 hex wrench.

2. Remove the extruder cover.

3. Remove the two M3x14 and M3x18 hexagon socket head cap screws that
fix the proximity sensor.

4. Remove the ports of the proximity switch and extruder adapter plate.

S 1. FMIEAIM3ARIRFIR T IS SME A BIM3x6 T E SL484T,
{ 2. BESSNEIRT.
=] R 3 BERBEERBOREMIN4, MIX18RAREHELRET,
_ E_, ;%Q%% sensor 4 R EET % 5L RS O

O e Proximity sensor
A [n] KIS

5. Re-tighten the corresponding screws.

5. BT RN NEIRL,




EBBRSF

<SAC20200804>

VoxelabR FEHEERS RN, WMEEI3DITENHLZEIEVoxelabETT FAME, BREWLHIESIRBAEX .

1. VoxelabFrA3DIT NI A AP IRE1 2N B ENBRER. HPFFFEAR3DITEINB B RAREEA3INA,
2. RRNEREHIMEARRIR (HVoxelabTRIMTEE) , BRREBERERMHERESFRAIS.
3.EERS AU RE BENER., MERMBWNASR, NNAKEFRAHALIE,

4. fEFEATTRENESHEY, EFNRIRGNERSESR. 42E4CRANEBSHEENRRNEER.

AT EREARTINEFRER UTERAEREEEA

Al TN - TERHENERERFIS (B, RE. EHEEEA) ;
BRI E 2R RN

FasRR ERT %zijﬁi;fﬂftggséwrﬁw
- BRBEZEREZVoxela NHEIBEHE(E;

FARE RABIRF

Ug N #gﬁ$ REEFTRMEN TERE TERTMEM RS HISHIRGT;

s TR AREERER. BREBIEEM NS LR IR
USB% TEERMG

- T E A IEVoxelabig R 0 A TS AL 8918 & S B SUIRAR ;

ITEDREM L8 - BT AR T RS R IR S MR R

- TR BRI T B TS A IR S S TIRIF;
CETFHRRE . GETERNEEMELRA;

CETUE (BEBETERY) . REMERSEHELRE;

- TR RE RS TR S M R

CETFAPRY (39, RERRBERESIE) ERNREMERRE;
CERTHRER (KR, 8. B, KRE) EROKERIRE;

* BFVoxelabFRESLSBERFAR, BELFH
REHZHRMME,

31



EERSEILE

Series No. Purchase from
IS NGl (Yo

Tel. Contact
EXRAIR BERA

Add.

bk

Fault Description:
s A

c Please fill in this form carefully, cut out this form and mail it back to Voxelab together with the printer, or download this form from
www.voxelab3dp.com, fill in this form and mail it to support@voxelab3dp.com. After-sales service shall not be provided without this form.

BEMFEASIE, W THENESEVoxelab, RESURETEHTERRS.
o Please contact your reseller to get after-sales service help if your printer is not purchased on official Voxelab website.

B IEVoxelabES FEMINNGS, BEERKREVWINRERNERZS.

3{) After-sales Service Registration Form

i

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

:

| 32
|
|



After-sales Service

<ASC20200701 >

Note: The one who sells you the printer should be responsible for your after-sales service.

1. Voxelab grants all end-users a 12-month limited warranty for all Voxelab 3D printers (except the Voxelab extruder) and a 3-month warranty for Voxelab
FFF Extruder.

2. If Voxelab 3D printer fails during normal and proper use within the warranty period (judged by Voxelab engineers), Voxelab will provide users with free
maintenance services or remote after-sales support.

3. The warranty period starts from the outbound date, or starts from the invoice date if clear and confirmed invoice is provided.

4. Voxelab will repair or replace only the defective parts with new or reconditioned parts that are functionally equivalent or superior to those original
parts. The warranty period of replaced parts is the same as the printer.

Parts Excluded from This Warranty What is not covered

Build Tape Build Plate - Unable to provide a valid After-sales Service Card or serial number (Including but not limited to lost, altered,
Platform Metal Plate Metal Scraper blurred or not identifiable);
Platform Glass Allen Wrench - The warranty period of the whole printer and parts has expired;
USB Flash Drive Open End Wrench - Damage(s) caused by having the printer repaired in repair shops unauthorized by Voxelab;
TE Card Accessories - Damage(s) caused by the use of the printer in a non-product specified working environment;
Card Reader Filament Spool - Normal wear, tear and aging of the printer or appe.a'rance scratches or defects caused by operation;
- Damage(s) caused by the use of non-Voxelab specified software;
USB Cable )
) - Damage(s) caused by using parts of other brands;
Filament - Damage(s) caused by unauthorized modification of the printer;
- Damage(s) caused by incorrect installation or use;
* Asthe Voxelab extruder kit will be - Damage(s) caused by abuse (working overload) or misuse;
iteratively upgraded, the upgraded - Damage(s) caused by using low-quality filaments;

- Damage(s) caused by operation under improper environment (damp, mildew or exposure to extreme weather);
- Damage(s) caused by force majeure (such as fire, earthquake, lightning, flood).

33

extruder kit needs to be purchased
separately.






Physical objects and final images might be distinct from the user manual due to
differences between printer models. Voxelab reserves the right of final
interpretation of this user manual.

ESHNERE, INTERERER, BUIYAE, FRBBREERININGE=ERRERASME.

¥ Voxelab

Official Website: www.voxelab3dp.com E-mail: support@voxelab3dp.com
Address: No. 518, Xianyuan Road, Wucheng District, Jinhua City, Zhejiang Province, China

W Voxelab (g) voxelabofficial
) Voxelab 3 Voxelab 3D Printing

AE: IINSE=4RNRERAT

hk: ATESEHIIREES185

BEM: www.sz3dp.com

#3%E: support@voxelab3dp.com
ML EIE: 400 886 6023




